


Longreach Regional Council 
Drinking Water Quality Management Plan 

DOCUMENT CONTROL SHEET 

DOCUMENT 

Drinking Water Quality Management Plan 

DRINKING WATER SERVICE PROVIDER (SPID 488) 

Longreach Regional Council 

CLIENT CONTACT 

Director Infrastructure Services: Engineer@Longreach.qld.gov.au 

VERSION AUTHOR REVIEWED APPROVED DATE 

V3 Wide Bay Water 
 

J Roworth 

V4 M Lawrence S Hinton G Rintoul 12/12/2018 

V5 M Lawrence R Naidoo 8/5/2019

V6 S Lunau S Hinton R Naidoo 8/2/2022 

V7 S Lunau R Naidoo 23/6/2022

V7.1 S Lunau I Miller R. Naidoo 25/8/2022 

Longreach Regional Council 

PO Box 472 

Longreach QLD 4730 

Bligh Tanner Pty Ltd 
ABN 32 061 537 666 

Level 9 
269 Wickham Street 
[...]
mining in the catchment. Activities in the upper reaches of the catchment around Hughenden are 
considered to be so distant as to not result in significant risks to the water supply.  

Given the poor soils and low rainfall, as shown below, the predominant agriculture is low intensity 
grazing. 

Figure 3 Longreach Regional Geology 

 

 

2.3 Land Use 
Given the poor soils and low rainfall, the majority of the catchment is largely undeveloped with the 
predominant land use being low density cattle grazing on undeveloped land. There is essentially 
no cropping other than in Longreach itself at the Agricultural high school, and as such there are 
minimal opportunities for significant contamination of the water source by agricultural chemicals 
(although the detection of trace herbicides would not be unexpected).  

 

 



Longreach Regional Council 
Drinking Water Quality Management Plan 

 

Page 5

Figure 4 Cooper Creek Land Use 

 

2.4 Climate 
 

The entire Cooper Creek catchment is classified as arid or semi-arid, which is reflected by the 
climate data available from the Bureau of Meteorology.  

Average summer temperatures are in the high 30sC, with winter average temperatures around 
22C.  Mean rainfall for Longreach is 40mm of less for autumn through spring, with average 
summer rainfall up to 80mm in January and February. Isisford has slightly higher February rainfall 
on average, but the pattern of predominant hot dry weather remains.  

Figure 5 Rainfall and Temperature Averages 

 

 



Longreach Regional Council 
Drinking Water Quality Management Plan Page 6

2.5 Longreach Water Supply System 

2.5.1 The Longreach Water Treatment Plant 

The Longreach WTP is a 9 ML/day capacity (20 hours operation, but typically 2.2 to 7.6 ML/day) 
plant that treats surface water from the Thomson River using a conventional treatment process of 
coagulation/flocculation filtration and chlorination.  

The Thomson River only flows seasonally (for example in 2017 there were 3 flow events). In 
order to ensure a suitable water supply, there are a series of 6 weirs across the multiple channels 
that create pondages from which water is released as required to ensure that there is sufficient 
water at the intake. This has provided a 100% reliable supply when managed with water 
restrictions.  

While the intake at the Town Weir is only 3 km from town, there is a flood channel between the 
weir channel and the town of Longreach, which prevent runoff from Longreach reaching the weir. 
The Flinders Highway and adjacent railway cross the top end of the catchment. The 
Landsborough Highway and Longreach - Winton railway cross the Thomson River over the 
pondage of the Town Weir at Longreach. Chemical spills could theoretically contaminate the 
River, but this could normally be managed by either avoiding upstream discharges from 
contaminated upstream weirs, or increasing them to either avoid the need to use, or to flush away 
contamination. In general, flow events have high flow, so contamination would pass the intake 
quickly (in the 2017 flow events, the peak flow was 2500, 2000 and 500 ML/day respectively.) 

The Town Weir is used for camping and minor recreational purposes. In winter there could be up 
to 60 caravans/ motorhomes camped beside the weir. There is also picnic area adjacent to the 
river and swimming and boating is permitted in the weir. Because of the limited width of the river it 
is not heavily used for boating. 

Water quality issues: The catchment is large and unprotected, with human and cattle access to 
the river, including campers grey water and nearby septic systems adjacent to the town intake. As 
such, microbial hazards are almost certain. The only other significant issue with the raw water is 
turbidity, but this is managed through the treatment process.  

Raw water is pumped (duty standby submersible pumps, with screened intakes, and the structure 
protected from flood damage).  

Raw water is dosed with coagulant (All Clear) ahead of a flash mixer and 2 parallel clarifiers. 
Clarified water is laundered to a series of 4 filters, after which the treated water is chlorinated with 
sodium hypochlorite into a dedicated contact tank prior to the 8.8 ML ground level reservoir. 
Sodium hypochlorite is transported by a licensed tanker and emptied into 2 x 10,000L storage 
tanks within a bunded chemical area. The contact tanks are roofed, sealed and vermin proofed to 
prevent recontamination (as is the water tower). The operational targets are stated in the WTP 
OCP and CCP procedures in Section 5 Preventive Measures on page 71. 

Clarifier sludge, and filter backwash water are sent to on site sludge lagoons, and at present 
supernatant is added to the raw water supply (prior to the flash mixer) at a rate of ~5-10%. This 
has been identified as a high risk of recirculating protozoan pathogens to the head of plant, and 
the previous improvement item to investigate decommissioning the return supply has been 
replaced with an action to consider the supernatant return risk in a Health Based Targets 
assessment for the supply and to identify additional treatment (eg UV disinfection) to manage this 
risk.  

Treated water is then pumped to the community either directly or via the 545 kL water tower. No 
area of the reticulation has low pressures. 

There are some areas of long detention, and these are included in the verification monitoring 
program.  



Longreach Regional Council 
Drinking Water Quality Management Plan Page 7

The reticulation network in Longreach includes: 

Table 3 Longreach Reticulation Details 

Pipe Material Percentage Age Range 

Concrete 28% ~75 years

Asbestos Cement 45% ~50 years 

PVC 22% 0-20 years

PE 5% 10 years

Historically there has been a raw water bypass to town – this has now been removed.  

2.5.2 Groundwater bore 

A bore was drilled to provide an alternate water supply, however the bore is hot and has high 
levels of fluoride. It was determined that the bore caused issues with chlorine dosing, and the 
community did not support the addition of fluoride to the supply, so the bore has been removed 
from the treatment process. Groundwater is now used for non-potable applications (e.g. 
roadworks), and is not part of the drinking water scheme, so not discussed further.  



Longreach Regional Council 
Drinking Water Quality Management Plan Page 8

Figure 6  Longreach treatment plant schematic 

Filter Reticulation

ClarifierClarifier

Clearwater 
Storage

Ground Reservoir 
8.8 ML

Sodium 
Hypochlorite

Flash 
Mixer

Flocculator

Filter Filter Filter

Thomson 
River

Dosing pump

Elevated 
Reservoir

Turbidity Meter
T

Dosing pumps

Sludge
Lagoons

Recycle supernatant

Backwash

Raw Water Pumps D/S
(up to 126 L/s) Recycle Pump

(8 L/s)

Transfer Pumps
80 or 160L/s D/D/S

High  Lift Pumps 
80‐240L/s  VSD D/D/S

CCP2
Disinfection

CCP1
Filtration

OCP1
Clarification

OCP2
Residual 

Disinfection

All 
Clear



Longreach Regional Council 
Drinking Water Quality Management Plan Page 9

2.6 Ilfracombe Water Supply System 
The Ilfracombe Water Treatment Plant is a 680kL/day conventional water treatment plant (20 
hours operation, typical daily flow 160-540 kL). This has been recently supplemented with a 
groundwater bore that operates at 4L/s (288 kL/day 20 hours operation).  

Conventional plant: Raw water is pumped from the ephemeral Collumpton Creek (when water 
levels allow) into the Murray/ MacMillan Dam, and then on to the Shannon Dam. Both Dams also 
have small catchments, but these are negligible in comparison to the water sourced from 
Collumpton Creek. 

As for the broader Thomson, there is limited land use in the catchment over the low density cattle 
grazing. However, it is known that some locals access the dams for recreation. Water is normally 
treated from the Shannon Dam as the water quality in Shannon Dam is higher than the Murray/ 
MacMillan Dam (but can be treated direct from either source). Water is pumped from the larger 
Murray MacMillan Dam into the Shannon Dam where it visually flocculates.  

Raw water into the treatment plant is dosed with hydrochloric acid (single dosing pump with spare 
on site) prior to addition of coagulant (polyDADMAC) with a single dosing pump (spare on site), 
prior to clarification through upflow tube settlers. Powder Activated Carbon (PAC) is used 
seasonally to address algal metabolites (taste and odour). Laundered water is then filtered with a 
sand filter prior to chlorination with sodium hypochlorite into the 350 kL roofed, and vermin 
proofed ground level reservoir that is used as a clear water tank. As for Longreach, sodium 
hypochlorite is transported by a licensed tanker and emptied into 1,000L storage tank within a 
bunded chemical area. Chlorinated water can either be pumped into the 228 kL elevated 
reservoir, or directly to town using a VSD pump. As a result of the installation of the VSD pumps, 
there are no areas of Ilfracombe that experience low pressures. 

The former raw water bypass to town has been decommissioned. 

Reverse osmosis plant A bore has recently been drilled between the Shannon Dam and the 
water treatment plant. The bore report card can be accessed at: 
http://resources.information.qld.gov.au/groundwater/reports/borereport?gw_pub_borecard&p_rn=
163969.  

The bore report has limited water quality information, but fluoride is high at 5.4 mg/L (one test – 
October 2018) is saline (conductivity 1900 S/cm), high TDS (1100 mg/L) hot ~50C and elevated 
pH (>8.4).  

Bore water is treated in a cooling tower (the cooling tower have potential access by vermin, which 
increases the source microbial risk) where fans operate to assist in the cooling of the bore water. 
This process also aerates the bore water which otherwise does have noticeable H2S.  

The cooled water (~30C) is then treated through mixed media pressure filters to protect the 
reverse osmosis membranes. These MMF filters are automatically backwashed on time or 
differential pressure.  

From the MMF, treated water passes through an additional 5 micron prefilter prior to multistage 
reverse osmosis (RO). The RO feed water is dosed with antiscalant (polycarboxylic acid and 
phosphonic acid mixture, 10-30%) to minimise membrane fouling.  

The combined RO permeate conductivity of the multiple pass RO is < 100 S/cm, but is 
aggressive and has low pH (5.5). RO permeate then passes through an additional pressure 
vessel packed with calcium carbonate to both increase the pH and hardness. When new bags of 
calcium carbonate are added to the pressure vessel there is often an increase of the turbidity of 
this stream to ~1.2 NTU – however, this is not relevant as a public health risk as the turbidity 
increase is due to the residual calcium carbonate, and all microbial risks are effectively managed 
by the RO process.   



Longreach Regional Council 
Drinking Water Quality Management Plan Page 10

Treated water analysis shows no parameters of concern, fluoride is 0.06 mg/L, and all other 
parameters are well below health guideline values. While the RO water is still soft, it is not overly 
aggressive, and the PE/PVC reticulation network is not subject to chemical corrosion.  

Final treated water is chlorinated on the transfer line to the ground level reservoir where it mixes 
with the conventionally treated water.  

The RO plant is currently run by a generator as the power supply to the water treatment plant is 
currently unable to provide sufficient power to operate both plants.  

It is intended to operate the RO plant and conventional plants simultaneously to provide a 
consistent water quality to the Ilfracombe residents, however, this is only for aesthetic reasons, 
and any mixture of RO and conventionally treated water are able to meet the ADWG.  

Reticulation 

The reticulation network in Ilfracombe includes: 

Table 4 Ilfracombe Reticulation Details 

Pipe Material Percentage Age Range 

PVC 43% 15 - 35 years

PE 57% 10 – 48 years 



Longreach Regional Council 
Drinking Water Quality Management Plan 

 

Page 11

Figure 7  Ilfracombe treatment plant schematic 

PolyDADMAC

Reticulation

Sodium Hypochlorite

Collumpton Creek 
(ephemeral)

Dosing
Pump

Sludge
Lagoons

High Lift Pumps 

Shannon Dam

Dosing
Pump

Ground 
Reservoir 

350 kL

Murray Macmillan Dam
Filter

Tube Settlers
Flocculator

Harvest Pumps D/S

Elevated 
Reservoir

228 kL

Ilfracombe Bore

Cooling Tower

Booster Pump

Media Filters 5 m filter

Reverse 
Osmosis

Calcium 
Carbonate

Dosing
Pump

Antiscalant

RO concentrate 
evaporation pond

OCP1
Clarification

CCP1
Filtration

CCP2
Disinfection

OCP2
Reverse 
Osmosis

OCP3
Residual 

Disinfection

Acid

PAC

UV 
dosing 

unit



Longreach Regional Council 
Drinking Water Quality Management Plan Page 12

2.7 Isisford Water Treatment Plant 
The Isisford water treatment plant (720 kL/day - 20 hours operation) either treats water directly 
from the Barcoo River, or from the 257 ML off-stream storage. When there is sufficient water in 
the Barcoo, the river is used as the source, and while flowing, water is harvested from the River 
into the offstream storage in accordance with our licence conditions. Therefore, ultimately all 
water sourced is from the Barcoo, and this has proved reliable.  

Raw water enters simultaneously into three new, enclosed raw water tanks. From these tanks, 
raw water is dosed (single dosing pump, spare on site) with All Clear prior to clarification. The 
clarifier is undersized and often produces pin-floc at the flow rates required to operate the water 
treatment plant. In 2017 and 2018, the flow rate has been reduced to improve performance. At 
time of writing a tender has been released for upgrades to the clarifier, and is included in the Risk 
Management Improvement Program (RMIP).  

In 2018 a new filtration plant was installed. This includes a screen filter (for pump protection) and 
spin filters prior to 2 parallel pressure filters (only one is used at a time). The outlet of the 
pressure filters passes through a zeta potential mixer. The installation company claims that this 
process is effective in disrupting bacterial cells and protozoan oocysts, however there is no ability 
to monitor the performance of the mixer, nor scientific evidence to back this claim. As such, 
council has not assessed this as a treatment barrier. 

When commissioned, the plant was not capable of reducing turbidity sufficiently to ensure 
effective disinfection. This has resulted in a boil water alert (BWA) that was introduced on 5th 
September 2018, and a further two on 18th January and 19th November 2021. Given the identified 
Cryptosporidium risk in the Barcoo River, the boil water alerts are not lifted unless the turbidity is 
consistently < 0.5 NTU.  

During the latest review LRC has identified several high priority actions to address the recurring 
BWAs, including undertaking a HBT assessment to identify further treatment needs (eg UV), 
implementing upgrades as per the HBT assessment, upgrading/refurbishing the clarifiers, 
development and implementation of SCADA and online monitoring requirements to support 
operations and review of the current filter operation to CCP requirements. 

Following filtration, water is disinfected with sodium hypochlorite (single dosing pump, spare on 
site) before entering into the 180 kL ground water tank. A local transport company delivers 1,000L 
pod of sodium hypochlorite as required, which is stored in bunded area. After disinfection, water 
is then either pumped to the 120 kL Elevated Reservoir, or directly to town with a VSD pump.  

The reticulation network in Isisford includes: 

Table 5 Isisford Reticulation Details  

Pipe Material Percentage Age Range 

Asbestos Cement 45% ~55 years 

Galvanised Steel 5% ~35 years 

PVC 32% 20- 30 years

PE 18% 10 – 30 years 



Longreach Regional Council 
Drinking Water Quality Management Plan Page 13

Figure 8  Isisford Treatment Plant Schematic 

